

**D.K.PLYWOOD'S TEST REPORT FOR FILM FACED
(PHENOL BONDED) SHUTTERING PLYWOOD :-**

TEST	STD VALUES	RESULTS
Moisture content	5-15%	6-8%
Glue shear strength in fry condition	Ind. Min. 1100 N	1410 N
	Avg. min 1350 N	1880 N
Water resistance	Ind. Min. 800 N	1180 N
	Avg. min 1000 N	1440 N
Mycological test	Ind. Min. 800 N	1290 N
	Avg. min 1000 N	1290 N
MOE		
Along the grain	Min. avg. 7500 N/mm ²	9600 N/mm ²
Cross The Grain	Min. avg. 4000 N/mm ²	7200 N/mm ²
MOR		
Along the grain	Min. avg. 50 N/mm ²	88 N/mm ²
Cross The Grain	Min. avg. 30 N/mm ²	48 N/mm ²